
ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



INTRODUCTION

*3206472en*
3206472en

06/2021

Read this repair manual carefully and thoroughly before beginning work.

The vehicle will only be able to meet the demands placed on it in the long run if the specified service work is per-
formed regularly and properly.

This repair manual was written to correspond to the latest state of this model series. We reserve the right to make
changes in the interest of technical advancement without updating this repair manual at the same time.
We shall not provide a description of general workshop methods. Likewise, safety rules that apply in a workshop
are not specified here. It is assumed that the repair work will be performed by a fully trained mechanic.

All specifications contained herein are non-binding. KTM Sportmotorcycle GmbH specifically reserves the right
to modify or delete technical specifications, prices, colors, forms, materials, services, designs, equipment, etc.,
without prior notice and without specifying reasons, to adapt these to local conditions, as well as to stop produc-
tion of a particular model without prior notice. KTM accepts no liability for delivery options, deviations from fig-
ures and descriptions, misprints, and other errors. The models portrayed partly contain special equipment that
does not belong to the regular scope of supply.

© 2021 KTM Sportmotorcycle GmbH, Mattighofen Austria

All rights reserved
Reproduction, even in part, as well as copying of all kinds, is permitted only with the express written permission
of the copyright owner.

ISO 9001(12 100 6061)
KTM applies quality assurance processes that lead to the highest possible product quality as
defined in the ISO 9001 international quality management standard.
Issued by: TÜV Management Service

KTM Sportmotorcycle GmbH
Stallhofnerstraße 3
5230 Mattighofen, Austria

This document is valid for the following models:

250 EXC TPI EU (F7303V7)

250 EXC SIX DAYS TPI EU (F7303V2)

250 XC‑W TPI US (F7375V4)

300 EXC TPI EU (F7403V7)

300 EXC SIX DAYS TPI EU (F7403V2)

300 EXC SIX DAYS TPI CN (F7487V2)

300 EXC SIX DAYS TPI ASEAN (F7488V2)

300 XC‑W TPI US (F7475V3)

300 EXC TPI ERZBERGRODEO EU (F7403V3)

300 XC‑W TPI ERZBERGRODEO US (F7475V6)
ktm

-m
an

ua
ls.

co
m



ktm
-m

an
ua

ls.
co

m



INDEX

3

9.7 Adjusting the spring preload of the
shock absorber ................................ 62

9.8 Adjusting the riding sag.................... 63
9.9 Removing the shock absorber ............ 64
9.10 Installing the shock absorber............. 64
9.11 Servicing the shock absorber............. 65
9.12 Removing the spring......................... 65
9.13 Disassembling the damper ................ 66
9.14 Disassembling the seal ring

retainer ........................................... 67
9.15 Disassembling the piston rod ............ 68
9.16 Replacing the pilot bushing .............. 70
9.17 Checking the damper ....................... 71
9.18 Changing the heim joint.................... 72
9.19 Assembling seal ring retainer ............ 73
9.20 Assembling the piston rod................. 74
9.21 Assembling the damper .................... 75
9.22 Bleeding and filling the damper ........ 78
9.23 Filling damper with nitrogen ............. 81
9.24 Installing the spring ......................... 82
9.25 Checking the link fork ...................... 83
9.26 Checking the shock absorber heim

joint for play.................................... 83
9.27 Changing the heim joint on the link

fork ................................................ 84
9.28 Checking the fork bearing for play ..... 86
9.29 Removing the link fork...................... 86
9.30 Installing the link fork ...................... 87
9.31 Changing the link fork bearing........... 89

10 EXHAUST SYSTEM ..................................... 92

10.1 Removing the manifold..................... 92
10.2 Installing the manifold ..................... 93
10.3 Removing the main silencer .............. 95
10.4 Installing the main silencer............... 95
10.5 Changing the glass fiber yarn filling

of the main silencer ......................... 96

11 AIR FILTER ................................................ 97

11.1 Removing the air filter box cover ....... 97
11.2 Installing the air filter box cover ........ 97
11.3 Removing the air filter ...................... 98
11.4 Installing the air filter....................... 98
11.5 Cleaning the air filter and air filter

box ................................................. 99
11.6 Preparing air filter box cover for

securing.......................................... 99

12 FUEL TANK, SEAT, TRIM .......................... 100

12.1 Opening the fuel tank filler cap ....... 100
12.2 Closing the fuel tank filler cap......... 100
12.3 Removing the seat ......................... 101
12.4 Mounting the seat .......................... 101
12.5 Removing the fuel tank................... 102
12.6 Installing the fuel tank ................... 103

12.7 Changing the fuel screen ................ 105
12.8 Changing the fuel filter................... 106
12.9 Changing the fuel pump ................. 109
12.10 Checking the fuel pressure.............. 112

13 MASK, FENDER........................................ 115

13.1 Removing front fender .................... 115
13.2 Installing front fender..................... 115
13.3 Removing the headlight mask with

the headlight ................................. 116
13.4 Installing the headlight mask with

the headlight ................................. 116

14 WHEELS .................................................. 118

14.1 Checking tire pressure .................... 118
14.2 Checking the tire condition ............. 118
14.3 Checking the wheel bearing for

play .............................................. 119
14.4 Checking the brake discs ................ 120
14.5 Checking the rim run-out ................ 120
14.6 Checking spoke tension .................. 121
14.7 Front wheel ................................... 122
14.7.1 Removing the front wheel ........... 122
14.7.2 Installing the front wheel ............ 123
14.7.3 Changing the front brake disc ..... 124
14.7.4 Changing the front wheel

bearing ..................................... 125
14.8 Rear wheel .................................... 126
14.8.1 Removing the rear wheel ............ 126
14.8.2 Installing the rear wheel ............. 127
14.8.3 Changing the rear brake disc....... 128
14.8.4 Changing the rear wheel

bearing ..................................... 129
14.8.5 Checking the chain for dirt ......... 131
14.8.6 Cleaning the chain ..................... 131
14.8.7 Checking the chain tension......... 132
14.8.8 Checking the chain, rear

sprocket, engine sprocket, and
chain guide ............................... 132

14.8.9 Adjusting the chain tension ........ 135
14.8.10 Changing the drivetrain kit.......... 135

15 WIRING HARNESS, BATTERY.................... 139

15.1 Ignition curve plug-in connector ...... 139
15.2 Changing main fuse ....................... 139
15.3 Changing the fuses of individual

electrical power consumers ............. 141
15.4 Disconnecting the negative cable

of the 12-V battery......................... 142
15.5 Connecting the negative cable of

the 12-V battery............................. 142
15.6 Removing the 12-V battery.............. 142
15.7 Installing the 12-V battery .............. 144
15.8 Charging the 12-V battery ............... 146
15.9 Checking the charging voltage ......... 147

ktm
-m

an
ua

ls.
co

m



INDEX

4

15.10 Checking the open-circuit current.... 148
15.11 Checking the starter relay ............... 148
15.12 Diagnostics connector .................... 149

16 BRAKE SYSTEM ....................................... 150

16.1 Checking the front brake linings ...... 150
16.2 Changing the brake linings of the

front brake .................................... 150
16.3 Checking the free travel of the

hand brake lever ............................ 152
16.4 Adjusting the free travel of the

handbrake lever (EU/CN/ASEAN) ..... 153
16.5 Adjusting the basic position of the

hand brake lever (US)..................... 153
16.6 Checking the front brake fluid

level ............................................. 153
16.7 Adding front brake fluid.................. 154
16.8 Changing the front brake fluid......... 155
16.9 Checking the brake linings of the

rear brake...................................... 157
16.10 Changing the rear brake linings ....... 157
16.11 Checking the free travel of foot

brake lever .................................... 159
16.12 Adjusting the basic position of the

foot brake lever.............................. 160
16.13 Checking the rear brake fluid

level ............................................. 161
16.14 Adding rear brake fluid ................... 161
16.15 Changing the rear brake fluid .......... 162

17 LIGHTING SYSTEM, INSTRUMENTS .......... 165

17.1 Changing the headlight bulb ........... 165
17.2 Changing the turn signal bulb

(EU/CN/ASEAN)............................. 165
17.3 Checking the headlight setting ........ 166
17.4 Adjusting the headlight range.......... 167
17.5 Changing the combination

instrument battery.......................... 167
17.6 Combination instrument overview .... 168
17.7 Activation and test ......................... 168
17.8 Setting kilometers or miles.............. 168
17.9 Adjusting combination instrument

function ........................................ 169
17.10 Setting the clock............................ 170
17.11 Adjusting the wheel

circumference ............................... 170
17.12 Viewing the lap time....................... 171

18 ENGINE ................................................... 173

18.1 Cleaning the pressure sensor hose ... 173
18.2 Cleaning the protection cap of the

pressure sensor.............................. 173
18.3 Cleaning the hose connections of

the pressure sensor ........................ 174
18.4 Removing the engine...................... 175
18.5 Installing the engine....................... 181

18.6 Engine disassembly........................ 187
18.6.1 Clamping engine into the engine

work stand ................................ 187
18.6.2 Removing the shift lever ............. 188
18.6.3 Removing the clutch push rod..... 188
18.6.4 Draining the gear oil................... 188
18.6.5 Removing the spacer.................. 188
18.6.6 Removing the alternator cover ..... 189
18.6.7 Removing injection valves........... 189
18.6.8 Removing the cylinder head........ 190
18.6.9 Removing the cylinder................ 190
18.6.10 Removing the piston .................. 192
18.6.11 Removing the water pump

cover ........................................ 193
18.6.12 Removing the clutch cover.......... 193
18.6.13 Removing the clutch discs .......... 194
18.6.14 Removing the clutch basket ........ 195
18.6.15 Removing the balancer shaft....... 196
18.6.16 Removing the shift shaft............. 197
18.6.17 Removing the shift drum

locating unit.............................. 197
18.6.18 Removing the locking lever ......... 198
18.6.19 Removing the rotor..................... 198
18.6.20 Removing the starter motor......... 199
18.6.21 Removing the reed valve

housing..................................... 200
18.6.22 Removing the left section of the

engine case............................... 200
18.6.23 Removing the shift rails.............. 200
18.6.24 Removing the shift drum ............ 201
18.6.25 Removing the shift forks............. 201
18.6.26 Removing the transmission

shafts ....................................... 201
18.6.27 Removing the crankshaft ............ 202
18.7 Working on individual parts............. 203
18.7.1 Working on the right section of

the engine case ......................... 203
18.7.2 Working on the left section of

the engine case ......................... 204
18.7.3 Removing the crankshaft

bearing inner race...................... 205
18.7.4 Installing the crankshaft bearing

inner race ................................. 206
18.7.5 Changing the connecting rod,

conrod bearing, and crank pin..... 206
18.7.6 Checking the crankshaft run-out

at the bearing pin ...................... 208
18.7.7 Checking/measuring the

cylinder .................................... 208
18.7.8 Cleaning the pressure sensor

cylinder connection.................... 209
18.7.9 Removing the exhaust control ..... 209
18.7.10 Checking the exhaust control ...... 213
18.7.11 Installing the exhaust control ...... 215
18.7.12 Cylinder - Nikasil® coating .......... 222

ktm
-m

an
ua

ls.
co

m



INDEX

5

18.7.13 Checking/measuring the piston.... 222
18.7.14 Checking the piston ring end

gap........................................... 223
18.7.15 Measuring the piston/cylinder

mounting clearance.................... 224
18.7.16 Disassemble the reed valve

housing..................................... 224
18.7.17 Checking the reed valve

housing, reed valve and intake
flange ....................................... 225

18.7.18 Assembling the reed valve
housing..................................... 226

18.7.19 Working on the clutch cover........ 227
18.7.20 Checking the clutch ................... 230
18.7.21 Preassembling shift shaft ........... 231
18.7.22 Checking the shift mechanism .... 232
18.7.23 Disassembling the main shaft ..... 233
18.7.24 Disassembling the

countershaft .............................. 234
18.7.25 Checking the transmission .......... 234
18.7.26 Assembling the main shaft.......... 236
18.7.27 Assembling the countershaft ....... 236
18.7.28 Checking the electric starter

drive......................................... 237
18.8 Engine assembly ............................ 238
18.8.1 Installing the crankshaft ............. 238
18.8.2 Installing the transmission

shafts ....................................... 239
18.8.3 Installing the shift forks.............. 239
18.8.4 Installing the shift drum ............. 240
18.8.5 Installing the shift rails .............. 240
18.8.6 Installing the left section of the

engine case............................... 240
18.8.7 Installing the reed valve

housing..................................... 241
18.8.8 Installing the starter motor.......... 242
18.8.9 Installing the rotor ..................... 243
18.8.10 Installing the locking lever .......... 243
18.8.11 Installing the shift drum

locating unit.............................. 244
18.8.12 Installing the shift shaft ............. 244
18.8.13 Installing the balancer shaft........ 244
18.8.14 Installing the clutch basket......... 245
18.8.15 Installing the clutch discs........... 246
18.8.16 Installing the clutch cover .......... 249
18.8.17 Installing the water pump

cover ........................................ 250
18.8.18 Installing the piston ................... 250
18.8.19 Installing the cylinder................. 252
18.8.20 Checking the X-distance ............. 254
18.8.21 Adjusting the X-distance............. 255
18.8.22 Adjusting the Z-distance............. 256
18.8.23 Installing the cylinder head......... 259
18.8.24 Installing injection valves ........... 260
18.8.25 Installing the alternator cover...... 260

18.8.26 Installing the spacer................... 260
18.8.27 Gear oil drain plug, installing ...... 261
18.8.28 Installing the clutch push rod ..... 261
18.8.29 Installing the shift lever.............. 261
18.8.30 Removing the engine from the

engine work stand...................... 262

19 CLUTCH................................................... 263

19.1 Checking/correcting the fluid level
of the hydraulic clutch.................... 263

19.2 Changing the hydraulic clutch
fluid ............................................. 264

19.3 Checking the clutch ....................... 265

20 WATER PUMP, COOLING SYSTEM ............. 274

20.1 Cooling system .............................. 274
20.2 Checking the antifreeze and

coolant level .................................. 274
20.3 Checking the coolant level .............. 275
20.4 Draining the coolant ....................... 275
20.5 Refilling with coolant ..................... 276
20.6 Changing the coolant...................... 278
20.7 Changing the coolant pipe .............. 279

21 EXHAUST CONTROL ................................. 284

21.1 Checking/adjusting the basic
setting of the exhaust control .......... 284

22 LUBRICATION SYSTEM............................. 285

22.1 Changing the gear oil...................... 285
22.2 Checking the gear oil level .............. 286
22.3 Adding the gear oil......................... 286
22.4 Checking 2-stroke oil level .............. 287
22.5 Opening 2-stroke oil tank cap.......... 288
22.6 Adding 2-stroke oil......................... 288
22.7 Closing 2-stroke oil tank cap ........... 288
22.8 Priming oil pump ........................... 289
22.9 Changing the oil pump, cleaning

the oil screen................................. 290
22.10 Cleaning the oil screen in the oil

tank.............................................. 295

23 IGNITION SYSTEM.................................... 298

23.1 Checking the ignition system........... 298
23.2 Ignition coil - checking the primary

winding......................................... 299
23.3 Checking the spark plug

connector...................................... 300
23.4 Alternator – checking the stator

winding......................................... 300
23.5 Checking the crankshaft speed

sensor........................................... 301
23.6 Changing the spark plug ................. 302
23.7 Changing the spark plug and spark

plug connector............................... 303
23.8 Removing the stator ....................... 303

ktm
-m

an
ua

ls.
co

m



INDEX

6

23.9 Installing the stator ........................ 304

24 ELECTRIC STARTER SYSTEM.................... 305

24.1 Checking the starter motor .............. 305

25 THROTTLE VALVE BODY ........................... 306

25.1 Adjusting the idle speed ................. 306
25.2 Programming ambient air

pressure........................................ 306
25.3 Cold start button............................ 307

26 TECHNICAL DATA..................................... 308

26.1 Engine .......................................... 308
26.1.1 All 250 models.......................... 308
26.1.2 All 300 models.......................... 308
26.2 Tolerance, engine wear limits .......... 309
26.3 Engine tightening torques ............... 310
26.4 Capacities ..................................... 311
26.4.1 Gear oil..................................... 311
26.4.2 Engine oil ................................. 311
26.4.3 Coolant ..................................... 311
26.4.4 Fuel ......................................... 312
26.5 Chassis ......................................... 312
26.6 Electrical system............................ 313
26.7 Tires ............................................. 313
26.8 Fork.............................................. 313
26.9 Shock absorber .............................. 314
26.10 Chassis tightening torques .............. 315

27 CLEANING, CARE ..................................... 318

27.1 Cleaning the motorcycle ................. 318
27.2 Checks and maintenance steps for

winter operation............................. 319

28 STORAGE................................................. 320

28.1 Storage ......................................... 320
28.2 Preparing for use after storage......... 321

29 SERVICE SCHEDULE ................................ 322

29.1 Additional information.................... 322
29.2 Required work ............................... 322
29.3 Recommended work ....................... 323

30 WIRING DIAGRAM .................................... 326

30.1 Page 1 of 8 (EU/ASEAN) ................ 326
30.2 Page 2 of 8 (EU/ASEAN) ................ 328
30.3 Page 3 of 8 (EU/ASEAN) ................ 330
30.4 Page 4 of 8 (EU/ASEAN) ................ 332
30.5 Page 5 of 8 (EU/ASEAN) ................ 334
30.6 Page 6 of 8 (EU/ASEAN) ................ 336
30.7 Page 7 of 8 (EU/ASEAN) ................ 338
30.8 Page 8 of 8 (EU/ASEAN) ................ 340
30.9 Page 1 of 6 (US)............................ 342
30.10 Page 2 of 6 (US)............................ 344

30.11 Page 3 of 6 (US)............................ 346
30.12 Page 4 of 6 (US)............................ 348
30.13 Page 5 of 6 (US)............................ 350
30.14 Page 6 of 6 (US)............................ 352
30.15 Page 1 of 8 (CN)............................ 354
30.16 Page 2 of 8 (CN)............................ 356
30.17 Page 3 of 8 (CN)............................ 358
30.18 Page 4 of 8 (CN)............................ 360
30.19 Page 5 of 8 (CN)............................ 362
30.20 Page 6 of 8 (CN)............................ 364
30.21 Page 7 of 8 (CN)............................ 366
30.22 Page 8 of 8 (CN)............................ 368

31 SUBSTANCES .......................................... 370

32 AUXILIARY SUBSTANCES ......................... 372

33 SPECIAL TOOLS ....................................... 374

34 STANDARDS ............................................ 393

35 GLOSSARY OF TECHNICAL TERMS............ 394

INDEX ............................................................. 396

 
 

 

ktm
-m

an
ua

ls.
co

m



MEANS OF REPRESENTATION 1

7

1.1 Symbols used

The meaning of specific symbols is described below.

Indicates an expected reaction (e.g. of a work step or a function).

Indicates an unexpected reaction (e.g. of a work step or a function).

Indicates a page reference (more information is provided on the specified page).

Indicates information with more details or tips.

Indicates the result of a testing step.

Indicates a voltage measurement.

Indicates a current measurement.

Indicates a resistance measurement.

Indicates the end of an activity including potential rework.

1.2 Formats used

The typographical formats used in this document are explained below.

Proprietary name Indicates a proprietary name.

Name® Indicates a protected name.

Brand™ Indicates a brand available on the open market.

Underlined terms Refer to technical details of the vehicle or indicate technical terms, which
are explained in the glossary.

ktm
-m

an
ua

ls.
co

m



2 SAFETY ADVICE

8

2.1 Repair Manual

Read this Repair Manual carefully and thoroughly before beginning work. It contains useful information and tips
to help you repair and service your vehicle.
This manual assumes that the necessary special KTM tools and KTM workplace and workshop equipment are
available.

2.2 Safety advice

A number of safety instructions need to be followed to operate the product described safely. Therefore read this
instruction and all further instructions included carefully. The safety instructions are highlighted in the text and
are referred to at the relevant passages.

Info
Various information and warning labels are attached in prominent locations on the product described. Do
not remove any information or warning labels. If they are missing, you or others may not recognize dangers
and may therefore be injured.

2.3 Degrees of risk and symbols

Danger
Identifies a danger that will immediately and invariably lead to fatal or serious permanent injury if the
appropriate measures are not taken.

Warning
Identifies a danger that is likely to lead to fatal or serious injury if the appropriate measures are not
taken.

Caution
Identifies a danger that may lead to minor injuries if the appropriate measures are not taken.

Note
Identifies a danger that will lead to considerable machine and material damage if the appropriate measures are
not taken.

Note
Indicates a danger that will lead to environmental damage if the appropriate measures are not taken.

2.4 Work rules

Unless specified otherwise, the ignition must be turned off during all work (models with ignition lock, models
with remote key) or the engine must be at a standstill (models without ignition lock or remote key).
Special tools are necessary for certain tasks. The tools are not a component of the vehicle, but can be ordered
using the number in parentheses. Example: bearing puller (15112017000)
During assembly, use new parts to replace parts which cannot be reused (e.g. self-locking screws and nuts,
expansion screws, seals, sealing rings, O-rings, pins, and lock washers).
In the case of certain screws, a screw adhesive (e.g. Loctite®) is required. Observe the manufacturer's instruc-
tions.
If thread locker (e.g., Precote®) has already been applied to a new part, do not apply any additional thread locker.
After disassembly, clean the parts that are to be reused and check them for damage and wear. Change damaged
or worn parts.
After completing a repair or service work, check the operating safety of the vehicle.

ktm
-m

an
ua

ls.
co

m



IMPORTANT NOTES 3

9

3.1 Manufacturer warranty, implied warranty

The work prescribed in the service schedule must only be carried out in an authorized KTM workshop and con-
firmed in the KTM Dealer.net, as otherwise all warranty claims will be void. Damage or secondary damage caused
by tampering with and/or conversions on the vehicle are not covered by the manufacturer warranty.

3.2 Fuel, auxiliary substances

Note
Environmental hazard Improper handling of fuel is a danger to the environment.

– Do not allow fuel to enter the groundwater, the soil, or the sewage system.

Use fuels and auxiliary substances in accordance with the Owner's Manual and specification.

3.3 Spare parts, technical accessories

Only use spare parts and accessories approved and/or recommended by KTM. KTM accepts no liability for other
products and any resulting damage or loss.

The latest news KTM PowerParts on your vehicle can be found on the KTM website.
International KTM Website: KTM.COM

3.4 Figures

The figures contained in the manual may depict special equipment.
In the interest of clarity, some components may be shown disassembled or may not be shown at all. It is not
always necessary to disassemble the component to perform the activity in question. Please follow the instructions
in the text.

ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



14 WHEELS

138

– Remove the motorcycle from the lift stand. ( p. 12)

ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



17 LIGHTING SYSTEM, INSTRUMENTS

172

Info
When an impulse is received from the wheel speed sen-
sor, the left side of the display changes back to the
SPEED mode.

ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



26 TECHNICAL DATA

308

26.1 Engine

26.1.1 All 250 models

Design 1-cylinder 2-stroke engine, water-cooled, with reed
intake, exhaust control and transfer duct injection

Displacement 249 cm³ (15.19 cu in)

Stroke 72 mm (2.83 in)

Hole 66.4 mm (2.614 in)

Idle speed 1,400 … 1,500 rpm

Exhaust control - setting measurement 2.7 + 0.2
− 0 mm (0.106 + 0.008

− 0 in)

Exhaust valve, beginning of adjustment 5,500 rpm

Crankshaft bearing 1 grooved ball bearing/1 roller bearing

Conrod bearing Needle bearing

Piston pin bearing Needle bearing

Piston Cast aluminum

Piston rings 2 half keystone rings

Engine lubrication Separate lubrication

X distance (upper edge of piston to upper edge of
cylinder)

0 … 0.10 mm (0 … 0.0039 in)

Z distance (height of control flap) 49.0 mm (1.929 in)

Primary transmission 26:73

Clutch Multidisc clutch in oil bath/hydraulically activated

Transmission 6 gear transmission, claw shifted

Transmission ratio

first-gear 14:32

second-gear 16:26

third-gear 20:25

fourth-gear 22:23

fifth-gear 25:22

sixth-gear 26:20

Alternator 12 V, 196 W

Ignition system Contactless controlled fully electronic ignition with
digital ignition adjustment

Spark plug NGK BR 7 ES

Spark plug electrode gap 0.6 mm (0.024 in)

Cooling Water cooling, permanent circulation of coolant by
water pump

Starting aid Electric starter system

26.1.2 All 300 models

Design 1-cylinder 2-stroke engine, water-cooled, with reed
intake, exhaust control and transfer duct injection

Displacement 293.15 cm³ (17.8892 cu in)

Stroke 72 mm (2.83 in)

Hole 72 mm (2.83 in)

Idle speed 1,400 … 1,500 rpm

ktm
-m

an
ua

ls.
co

m



TECHNICAL DATA 26

309

Exhaust valve, beginning of adjustment 5,500 rpm

Crankshaft bearing 1 grooved ball bearing/1 roller bearing

Conrod bearing Needle bearing

Piston pin bearing Needle bearing

Piston Cast aluminum

Piston rings 2 rectangular rings

Engine lubrication Separate lubrication

X distance (upper edge of piston to upper edge of
cylinder)

0 … 0.10 mm (0 … 0.0039 in)

Z distance (height of control flap) 49.5 mm (1.949 in)

Primary transmission 26:73

Clutch Multidisc clutch in oil bath/hydraulically activated

Transmission 6 gear transmission, claw shifted

Transmission ratio

first-gear 14:32

second-gear 16:26

third-gear 20:25

fourth-gear 22:23

fifth-gear 25:22

sixth-gear 26:20

Alternator 12 V, 196 W

Ignition system Contactless controlled fully electronic ignition with
digital ignition adjustment

Spark plug NGK BR 7 ES

Spark plug electrode gap 0.6 mm (0.024 in)

Cooling Water cooling, permanent circulation of coolant by
water pump

Starting aid Electric starter system

26.2 Tolerance, engine wear limits

Piston - diameter (All 250 models)

Size I 66.340 … 66.350 mm (2.61181 … 2.6122 in)

Size II 66.351 … 66.360 mm (2.61224 … 2.61259 in)

Piston - diameter (All 300 models)

Size I 71.925 … 71.934 mm (2.83169 … 2.83204 in)

Size II 71.935 … 71.944 mm (2.83208 … 2.83244 in)

Cylinder - drill hole diameter (All 250 models)

Size I 66.400 … 66.412 mm (2.61417 … 2.61464 in)

Size II 66.412 … 66.425 mm (2.61464 … 2.61515 in)

Cylinder - drill hole diameter (All 300 models)

Size I 72.000 … 72.012 mm (2.83464 … 2.83511 in)

Size II 72.012 … 72.025 mm (2.83511 … 2.83562 in)

Piston/cylinder - mounting clearance (All 250 models)

New condition 0.050 … 0.074 mm (0.00197 … 0.00291 in)

Wear limit 0.10 mm (0.0039 in)

ktm
-m

an
ua

ls.
co

m



26 TECHNICAL DATA

310

Piston/cylinder - mounting clearance (All 300 models)

New condition 0.066 … 0.088 mm (0.0026 … 0.00346 in)

Wear limit 0.10 mm (0.0039 in)

Piston ring end gap

Ring 1 ≤ 0.60 mm (≤ 0.0236 in)

Ring 2 ≤ 0.60 mm (≤ 0.0236 in)

Cylinder/cylinder head - distortion of sealing surface ≤ 0.10 mm (≤ 0.0039 in)

Connecting rod - axial play of lower conrod bearing 0.60 … 0.70 mm (0.0236 … 0.0276 in)

Crankshaft - run-out at bearing pin ≤ 0.03 mm (≤ 0.0012 in)

Clutch facing disc - thickness ≥ 1.9 mm (≥ 0.075 in)

Shift shaft - sliding plate/shift quadrant play 0.40 … 0.80 mm (0.0157 … 0.0315 in)

26.3 Engine tightening torques

Screw, inner membrane sheets EJOTDELTA PT® 35x25 1 Nm (0.7 lbf ft)

Screw, membrane support plate EJOTDELTA PT® 30x12 1 Nm (0.7 lbf ft)

Screw, outer membrane sheets EJOTDELTA PT® 30x6 1 Nm (0.7 lbf ft)

Screw, angle lever, exhaust control M5 6 Nm (4.4 lbf ft)

Screw, bearing retainer M5 6 Nm (4.4 lbf ft)
Loctite®243™

Screw, clutch spring retainer M5 6 Nm (4.4 lbf ft)

Screw, crankshaft speed sensor M5 6 Nm (4.4 lbf ft)
Loctite®243™

Screw, exhaust control bearing
support

M5 6 Nm (4.4 lbf ft)
Loctite®243™

Screw, exhaust control cap M5 5 Nm (3.7 lbf ft)

Screw, exhaust control cover M5 4 Nm (3 lbf ft)

Screw, injection valve holder M5 5 Nm (3.7 lbf ft)
Loctite®243™

Screw, locking lever M5 6 Nm (4.4 lbf ft)
Loctite®243™

Screw, retaining bracket of exhaust
control

M5 6 Nm (4.4 lbf ft)
Loctite®2701™

Screw, stator M5 6 Nm (4.4 lbf ft)
Loctite®2701™

Cap nut, water pump impeller M6 5 Nm (3.7 lbf ft)
Loctite®243™

Drain plug, water pump cover M6 10 Nm (7.4 lbf ft)

Screw, alternator cover M6 8 Nm (5.9 lbf ft)

Screw, clutch cover M6 10 Nm (7.4 lbf ft)

Screw, clutch slave cylinder M6 10 Nm (7.4 lbf ft)

Screw, control flap, exhaust con-
trol

M6 10 Nm (7.4 lbf ft)
Loctite®243™

Screw, engine case M6 10 Nm (7.4 lbf ft)

Screw, exhaust control thrust bear-
ing

M6 8 Nm (5.9 lbf ft)
Loctite®243™

Screw, exhaust flange M6 8 Nm (5.9 lbf ft)

 
 

 

ktm
-m

an
ua

ls.
co

m



TECHNICAL DATA 26

311

Screw, gear oil level monitoring M6 8 Nm (5.9 lbf ft)

Screw, intake flange/reed valve
housing

M6 6 Nm (4.4 lbf ft)

Screw, kick starter intermediate
gear pin

M6 10 Nm (7.4 lbf ft)
Loctite®243™

Screw, outer clutch cover M6 8 Nm (5.9 lbf ft)

Screw, shift drum locating M6 10 Nm (7.4 lbf ft)
Loctite®243™

Screw, shift lever M6 14 Nm (10.3 lbf ft)
Loctite®243™

Screw, starter motor M6 10 Nm (7.4 lbf ft)

Screw, starter motor bearing bush M6 10 Nm (7.4 lbf ft)
Loctite®243™

Screw, starter motor protection cap M6 8 Nm (5.9 lbf ft)

Screw, water pump cover M6 10 Nm (7.4 lbf ft)

Vacuum connection, cylinder M6 4 Nm (3 lbf ft)
Loctite®2701™

Screw, balancer shaft M8 30 Nm (22.1 lbf ft)
Loctite®243™

Screw, cylinder head M8 27 Nm (19.9 lbf ft)

Nut, cylinder base M10 35 Nm (25.8 lbf ft)

Screw, drive chain engine sprocket M10 60 Nm (44.3 lbf ft)
Loctite®2701™

Stud, cylinder base M10 12 Nm (8.9 lbf ft)

Screw, cylinder head temperature
sensor

M10x1.25 12 Nm (8.9 lbf ft)

Nut, rotor M12x1 60 Nm (44.3 lbf ft)

Gear oil drain plug with magnet M12x1.5 20 Nm (14.8 lbf ft)

Spark plug M14x1.25 25 Nm (18.4 lbf ft)

Nut, inner clutch hub M18x1.5 100 Nm (73.8 lbf ft)
Loctite®243™

Nut, primary gear wheel M18LHx1.5 150 Nm (110.6 lbf ft)
Loctite®243™

26.4 Capacities

26.4.1 Gear oil

Gear oil 0.80 l (0.85 qt.) Engine oil (15W/50) ( p. 370)

26.4.2 Engine oil

2-stroke oil tank content approx. 0.6 l (0.6 qt.) Engine oil, 2-stroke ( p. 370)

26.4.3 Coolant

Coolant 1.2 l (1.3 qt.) Coolant ( p. 370)

ktm
-m

an
ua

ls.
co

m



26 TECHNICAL DATA

312

26.4.4 Fuel

Total fuel tank capacity, approx. 9 l (2.4 US gal) Super unleaded (ROZ 95)
( p. 371)

Fuel reserve, approx. 1.5 l (1.6 qt.)

26.5 Chassis

Frame Central tube frame made of chrome molybdenum steel
tubing

Fork WPXPLOR OC

Suspension travel

front 300 mm (11.81 in)

Suspension travel

rear 310 mm (12.2 in)

Fork offset 22 mm (0.87 in)

Shock absorber WP XPLOR PDS

Brake system Disc brakes, floating brake calipers

Brake discs - diameter

front 260 mm (10.24 in)

rear 220 mm (8.66 in)

Brake discs - wear limit (All standard models)

front 2.5 mm (0.098 in)

rear 3.5 mm (0.138 in)

Brake discs - wear limit (All special models)

front 2.5 mm (0.098 in)

rear 3.7 mm (0.146 in)

Street tire pressure (EU/CN/ASEAN)

front 2.0 bar (29 psi)

rear 2.0 bar (29 psi)

Offroad tire pressure

front 1.0 bar (15 psi)

rear 1.0 bar (15 psi)

Secondary ratio (All 250 models) 14:52 (13:52)

Secondary ratio (All 300 models) 14:50 (13:50)

Chain 5/8 x 1/4"

Rear sprockets available 45, 48, 49, 50, 51, 52

Steering head angle 63.5°

Wheelbase 1,482 ± 10 mm (58.35 ± 0.39 in)

Seat height unloaded 960 mm (37.8 in)

Ground clearance unloaded 370 mm (14.57 in)

Weight without fuel, approx. 104 kg (229 lb.)

Maximum permissible front axle load 145 kg (320 lb.)

Maximum permissible rear axle load 190 kg (419 lb.)

Maximum permissible overall weight 335 kg (739 lb.)

ktm
-m

an
ua

ls.
co

m



TECHNICAL DATA 26

313

26.6 Electrical system

12-V battery HJTZ5S-FP-C Lithium-ion battery
Battery voltage: 12 V
Nominal capacity: 2.0 Ah
Maintenance-free

Combination instrument battery CR 2430 Battery voltage: 3 V

Fuse 75011088005 5 A

Fuse 75011088010 10 A

Fuse 58011109120 20 A

Headlight HS1/socket BX43t 12 V
35/35 W

Position light W5W / socket W2.1x9.5d 12 V
5 W

Indicator lamps W2.3W / socket W2x4.6d 12 V
2.3 W

Turn signal (EU/CN/ASEAN) R10W / socket BA15s 12 V
10 W

Brake/tail light LED

License plate lamp
(EU/CN/ASEAN)

LED

26.7 Tires

Validity Front tire Rear tire

(All standard EXC models) 90/90 - 21 M/C 54R M+S TT
MAXXIS Maxx Enduro

140/80 - 18 M/C 70R M+S TT
MAXXIS Maxx Enduro

(All special models) 90/90 - 21 M/C 54M M+S TT
Metzeler MCE 6 DAYS EXTREME

140/80 - 18 M/C 70M M+S TT
Metzeler MCE 6 DAYS EXTREME

(US) 80/100 - 21 51M TT
Dunlop GEOMAX AT 81 F

110/100 - 18 64M TT
Dunlop GEOMAX AT 81

The tires specified represent one of the possible series production tires. Additional information is available in
the Service section under:
KTM.COM

26.8 Fork

Fork article number 0797C162V401000

Fork WPXPLOR OC

Compression damping

Comfort 18 clicks

Standard 15 clicks

Sport 12 clicks

Rebound damping

Comfort 18 clicks

Standard 15 clicks

Sport 12 clicks

Spring preload – preload adjuster

Comfort +0

Standard +0

ktm
-m

an
ua

ls.
co

m



26 TECHNICAL DATA

314

Sport +3

Spring length with preload spacer(s) 474 mm (18.66 in)

Spring rate

Weight of rider: 65 … 75 kg (143 … 165 lb.) 4.2 N/mm (24 lb/in)

Weight of rider: 75 … 85 kg (165 … 187 lb.) 4.4 N/mm (25.1 lb/in)

Weight of rider: 85 … 95 kg (187 … 209 lb.) 4.6 N/mm (26.3 lb/in)

Fork length 928 mm (36.54 in)

Fork oil per fork leg 636 ± 10 ml (21.5 ± 0.34 fl. oz.) Fork oil (SAE 4) (48601166S1)
( p. 371)

26.9 Shock absorber

Shock absorber article number 0797C461V305000

Shock absorber WP XPLOR PDS

Low-speed compression damping

Comfort 18 clicks

Standard 15 clicks

Sport 12 clicks

High-speed compression damping

Comfort 2.5 turns

Standard 2 turns

Sport 1 turn

Rebound damping

Comfort 18 clicks

Standard 15 clicks

Sport 12 clicks

Spring preload 9 mm (0.35 in)

Spring rate

Weight of rider: 65 … 75 kg (143 … 165 lb.) 57 … 63 N/mm (325 … 360 lb/in)

Weight of rider: 75 … 85 kg (165 … 187 lb.) 60 … 66 N/mm (343 … 377 lb/in)

Weight of rider: 85 … 95 kg (187 … 209 lb.) 63 … 69 N/mm (360 … 394 lb/in)

Spring length 225 mm (8.86 in)

Gas pressure 10 bar (145 psi)

Static sag 37 mm (1.46 in)

Riding sag 110 mm (4.33 in)

Fitted length 415 mm (16.34 in)

Shock absorber fluid ( p. 371) SAE 2.5

ktm
-m

an
ua

ls.
co

m



TECHNICAL DATA 26

315

26.10 Chassis tightening torques

Remaining screws, chassis EJOT PT® K60x25‑Z 2 Nm (1.5 lbf ft)

Screw, intake air temperature sen-
sor

EJOTDELTA PT® 45x12-Z 0.7 Nm (0.52 lbf ft)

Screw, oil fill level sensor G 3/4 " 7 Nm (5.2 lbf ft)

Screw, oil pump holder on oil tank EJOTDELTA PT 45x12-Z 0.7 Nm (0.52 lbf ft)

Screw, pressure regulator EJOT PT® K60x25‑Z 2.3 Nm (1.7 lbf ft)

Screw, emergency OFF switch
(EU/CN/ASEAN)

M4 0.4 Nm (0.3 lbf ft)

Screw, fixed grip M4 5 Nm (3.7 lbf ft)
Loctite®243™

Spoke nipple, front wheel M4.5 6 Nm (4.4 lbf ft)

Spoke nipple, rear wheel M4.5 6 Nm (4.4 lbf ft)

Remaining nuts, chassis M5 5 Nm (3.7 lbf ft)

Remaining screws, chassis M5 5 Nm (3.7 lbf ft)

Screw, battery terminal M5 2.5 Nm (1.84 lbf ft)

Screw, brake line guide for link
fork

M5 5 Nm (3.7 lbf ft)

Screw, ground wire in tail section M5 5 Nm (3.7 lbf ft)

Screw, light switch
(EU/CN/ASEAN)

M5 1 Nm (0.7 lbf ft)

Screw, shock absorber adjusting
ring

M5 5 Nm (3.7 lbf ft)

Screw, turn signal switch
(EU/CN/ASEAN)

M5 1 Nm (0.7 lbf ft)

Nut, cable on starter motor M6 4 Nm (3 lbf ft)

Remaining nuts, chassis M6 10 Nm (7.4 lbf ft)

Remaining screws, chassis M6 10 Nm (7.4 lbf ft)

Screw, ball joint of push rod on
foot brake cylinder

M6 10 Nm (7.4 lbf ft)
Loctite®243™

Screw, battery support bracket M6 6 Nm (4.4 lbf ft)

Screw, brake lever M6 5 Nm (3.7 lbf ft)

Screw, cable on starter relay M6 6 Nm (4.4 lbf ft)

Screw, chain guide M6 10 Nm (7.4 lbf ft)

Screw, chain sliding guard M6 10 Nm (7.4 lbf ft)
Loctite®243™

Screw, clutch lever M6 5 Nm (3.7 lbf ft)

Screw, front brake disc M6 14 Nm (10.3 lbf ft)
Loctite®243™

Screw, manifold on silent block M6 6 Nm (4.4 lbf ft)

Screw, rear brake disc M6 14 Nm (10.3 lbf ft)
Loctite®243™

Screw, seat fixing M6 10 Nm (7.4 lbf ft)

Screw, seat fixing M6 10 Nm (7.4 lbf ft)

Screw, silent block on frame M6 6 Nm (4.4 lbf ft)

Screw, throttle grip M6 5 Nm (3.7 lbf ft)

Fuel connection on fuel pump M8 15 Nm (11.1 lbf ft)

ktm
-m

an
ua

ls.
co

m



26 TECHNICAL DATA

316

Nut, foot brake lever M8 20 Nm (14.8 lbf ft)

Nut, foot brake lever stop M8 20 Nm (14.8 lbf ft)

Nut, pull switch (US) M8 0.8 Nm (0.59 lbf ft)

Nut, rear sprocket screw M8 35 Nm (25.8 lbf ft)
Loctite®2701™

Nut, rim lock M8 12 Nm (8.9 lbf ft)

Remaining nuts, chassis M8 25 Nm (18.4 lbf ft)

Remaining screws, chassis M8 25 Nm (18.4 lbf ft)

Screw, bottom triple clamp
(All standard models)

M8 15 Nm (11.1 lbf ft)

Screw, bottom triple clamp (All
special models)

M8 15 Nm (11.1 lbf ft)

Screw, chain sliding piece M8 15 Nm (11.1 lbf ft)

Screw, engine brace M8x15 25 Nm (18.4 lbf ft)
Loctite®2701™

Screw, engine brace M8x20 25 Nm (18.4 lbf ft)
Loctite®243™

Screw, engine sprocket cover M8 15 Nm (11.1 lbf ft)

Screw, fork stub M8 15 Nm (11.1 lbf ft)

Screw, front brake caliper M8 25 Nm (18.4 lbf ft)
Loctite®243™

Screw, handlebar clamp M8 20 Nm (14.8 lbf ft)

Screw, manifold M8 15 Nm (11.1 lbf ft)

Screw, side stand attachment
(EU/CN/ASEAN)

M8x20 33 Nm (24.3 lbf ft)
Loctite®2701™

Screw, side stand attachment (US) M8x26 33 Nm (24.3 lbf ft)
Loctite®2701™

Screw, subframe bottom M8 30 Nm (22.1 lbf ft)
Loctite®2701™

Screw, subframe top M8 35 Nm (25.8 lbf ft)
Loctite®2701™

Screw, top steering stem (All stan-
dard models)

M8 20 Nm (14.8 lbf ft)

Screw, top steering stem (All spe-
cial models)

M8 17 Nm (12.5 lbf ft)
Loctite®243™

Screw, top triple clamp (All stan-
dard models)

M8 20 Nm (14.8 lbf ft)

Screw, top triple clamp (All special
models)

M8 17 Nm (12.5 lbf ft)

Engine bracket screw M10 60 Nm (44.3 lbf ft)

Remaining nuts, chassis M10 45 Nm (33.2 lbf ft)

Remaining screws, chassis M10 45 Nm (33.2 lbf ft)

Screw, handlebar support M10 40 Nm (29.5 lbf ft)
Loctite®243™

Nut, fuel pump M12 15 Nm (11.1 lbf ft)

Screw, bottom shock absorber M12 80 Nm (59 lbf ft)
Loctite®2701™

Screw, top shock absorber M12 80 Nm (59 lbf ft)
Loctite®2701™

ktm
-m

an
ua

ls.
co

m



TECHNICAL DATA 26

317

Nut, fork pivot M16x1.5 100 Nm (73.8 lbf ft)

Nut, rear wheel spindle M20x1.5 80 Nm (59 lbf ft)

Screw, front wheel spindle M20x1.5 35 Nm (25.8 lbf ft)

Screw, top steering head M20x1.5 12 Nm (8.9 lbf ft)

Screw-in fitting, cooling system M24x1.5 18 Nm (13.3 lbf ft)
Loctite®243™

ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



29 SERVICE SCHEDULE

322

29.1 Additional information

Any further work that results from the compulsory work or from the recommended work must be ordered sepa-
rately and invoiced separately.
Different service intervals may apply in your country, depending on the local operating conditions.
Individual service intervals and scopes may change in the course of technical developments. The most up-to-date
service schedule can always be found on KTM Dealer.net. Your authorized KTM dealer will be happy to advise
you.

29.2 Required work

Every 10 operating hours when used for motorsports

Every 40 operating hours

Every 20 operating hours

After 5 operating hours

After 1 operating hour

Read out the fault memory using the KTM diagnostics tool. ○ ○ ● ● ●

Check that the electrical system is functioning properly. ○ ● ● ●

Check and charge the 12-V battery. ● ● ●

Check the front brake linings. ( p. 150) ● ●

Check the brake linings of the rear brake. ( p. 157) ● ● ●

Check the brake discs. ( p. 120) ● ● ●

Check the brake lines for damage and leakage. ● ● ●

Check the rear brake fluid level. ( p. 161) ● ● ●

Check the free travel of the foot brake lever. ( p. 159) ● ● ●

Check the frame. ( p. 55) ● ● ●

Check the link fork. ( p. 83) ● ● ●

Check the fork bearing for play. ( p. 86) ● ●

Check the shock absorber heim joint for play. ( p. 83) ● ●

Check the tire condition. ( p. 118) ○ ● ● ●

Check tire pressure. ( p. 118) ○ ● ● ●

Check the wheel bearing for play. ( p. 119) ● ● ●

Check the wheel hubs. ● ● ●

Check the rim run-out. ( p. 120) ○ ● ●

Check the spoke tension. ( p. 121) ○ ● ● ●

Check the chain, rear sprocket, engine sprocket, and chain guide. ( p. 132) ● ● ●

Check the chain tension. ( p. 132) ○ ● ● ●

Grease all moving parts (e.g. side stand, hand lever, chain, etc.) and check for smooth
operation.

● ● ●

Check/correct the fluid level of the hydraulic clutch. ( p. 263) ● ● ●

Check the front brake fluid level. ( p. 153) ● ● ●

Check the free travel of the hand brake lever. ( p. 152) ● ● ●

Check the steering head bearing for play. ( p. 43) ○ ● ●

Change the spark plug and spark plug connector. ( p. 303) ●

Check the reed valve housing, reed valve, and intake flange. ( p. 225) ● ●

Change the gear oil. ( p. 285) ○ ●

Check all hoses (e.g. fuel, cooling, bleeder, drainage, etc.) and sleeves for cracking,
leaks, and incorrect routing.

○ ● ● ● 
 

 

ktm
-m

an
ua

ls.
co

m



SERVICE SCHEDULE 29

323

Every 10 operating hours when used for motorsports

Every 40 operating hours

Every 20 operating hours

After 5 operating hours

After 1 operating hour

Check the antifreeze and coolant level. ( p. 274) ○ ● ● ●

Check the cables for damage and for routing without kinks. ● ● ●

Check that the throttle cables are undamaged, routed without sharp bends, and set cor-
rectly.

○ ● ● ●

Clean the air filter and air filter box. ( p. 99) ● ● ●

Change the glass fiber yarn filling of the main silencer. ( p. 96) ● ●

Service the fork. ( p. 19) ●

Perform the shock absorber service. ( p. 65) ●

Check the tightness of the easily accessible, safety-relevant screws and nuts. ○ ● ● ●

Change the fuel screen. ( p. 105) ○ ● ● ●

Check the fuel pressure. ( p. 112) ● ● ●

Check the headlight setting. ( p. 166) ○ ● ● ●

Check the idle speed. ● ● ●

Final check: Check the vehicle for operating safety and take a test ride. ○ ○ ● ● ●

Read out the error memory after the test ride using the KTM diagnostics tool. ○ ○ ● ● ●

Make a service entry in KTM Dealer.net. ○ ○ ● ● ●

○ One-time interval

● Periodic interval

29.3 Recommended work

Every 40 operating hours when used for motorsports

Every 10 operating hours when used for motorsports

every 48 months

every 12 months

Every 80 operating hours

Every 40 operating hours

After 20 operating hours

After 10 operating hours

Change the front brake fluid. ( p. 155) ● ●

Change the rear brake fluid. ( p. 162) ● ●

Change the hydraulic clutch fluid. ( p. 264) ● ●

Lubricate the steering head bearing. ( p. 37) ● ●

Clean the pressure sensor hose. ( p. 173) ● ● ● ●

Service the fork. ( p. 19) ○

Perform the shock absorber service. ( p. 65) ○

Check the electric starter drive. ( p. 237) ● ●

Change the fuel filter. ( p. 106) ● ●

Change the piston and check the cylinder. ● ●

Change the oil pump; clean the oil screen. ( p. 290) ●

Clean the oil screen in the oil tank. ( p. 295) ●

Clean the protection cap of the pressure sensor. ( p. 173) ● ● ● ●

ktm
-m

an
ua

ls.
co

m



29 SERVICE SCHEDULE

324

Every 40 operating hours when used for motorsports

Every 10 operating hours when used for motorsports

every 48 months

every 12 months

Every 80 operating hours

Every 40 operating hours

After 20 operating hours

After 10 operating hours

Change the coolant. ( p. 278) ●

Perform minor engine service. (Check the exhaust control for functioning
and smooth operation. Check the clutch.)

● ● ● ●

Perform major engine service including removing and installing the engine.
(Change the connecting rod, conrod bearing, and crank pin. Clean the
hose connections of the pressure sensor. Check the transmission and shift
mechanism. Change all engine bearings.)

● ●

○ One-time interval

● Periodic interval

ktm
-m

an
ua

ls.
co

m



SERVICE SCHEDULE 29

325

ktm
-m

an
ua

ls.
co

m



30 WIRING DIAGRAM

326

30.1 Page 1 of 8 (EU/ASEAN)

Y01111-01 
 

 

ktm
-m

an
ua

ls.
co

m



WIRING DIAGRAM 30

327

Components:
A11 EFI control unit

G10 12-V battery

K10 Starter relay with main fuse

M10 Electric starter system

S21 Start button

ktm
-m

an
ua

ls.
co

m



30 WIRING DIAGRAM

328

30.2 Page 2 of 8 (EU/ASEAN)

Y01112-01 
 

 

ktm
-m

an
ua

ls.
co

m



WIRING DIAGRAM 30

329

Components:
A11 EFI control unit

F2 Fuse

F3 Fuse

G20 Alternator

K12 Light relay

K30 Power relay

K50 Radiator fan relay (if installed)

M14 Radiator fan (if installed)

T20 Voltage regulator

ktm
-m

an
ua

ls.
co

m



30 WIRING DIAGRAM

330

30.3 Page 3 of 8 (EU/ASEAN)

Y01113-01 
 

 

ktm
-m

an
ua

ls.
co

m



WIRING DIAGRAM 30

331

Components:
E13 Low beam, high beam

P13 Combination instrument

P15 Horn

P35 Parking light

S22 Light switch, horn button, stop button

ktm
-m

an
ua

ls.
co

m



30 WIRING DIAGRAM

332

30.4 Page 4 of 8 (EU/ASEAN)

Y01114-01 
 

 

ktm
-m

an
ua

ls.
co

m



WIRING DIAGRAM 30

333

Components:
B76 Front brake light switch

B77 Rear brake light switch

P36 Brake/tail light

ktm
-m

an
ua

ls.
co

m



30 WIRING DIAGRAM

334

30.5 Page 5 of 8 (EU/ASEAN)

Y01115-01 
 

 

ktm
-m

an
ua

ls.
co

m



WIRING DIAGRAM 30

335

Components:
E60 License plate lamp

K20 Turn signal relay

P21 Turn signal indicator lamp

P41 Turn signal, front left

P42 Turn signal, front right

P45 Turn signal, rear left

P46 Turn signal, rear right

S25 Turn signal switch

ktm
-m

an
ua

ls.
co

m



30 WIRING DIAGRAM

336

30.6 Page 6 of 8 (EU/ASEAN)

Y01116-01 
 

 

ktm
-m

an
ua

ls.
co

m



WIRING DIAGRAM 30

337

Components:
A11 EFI control unit

B32 Fuel level sensor

B46 Oil level sensor

B51 Lambda sensor

F1 Fuse

M20 Fuel vapor valve

P13 Combination instrument

P27 Oil level warning lamp

R51/1 Ignition coil 1, cylinder 1

ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



WIRING DIAGRAM 30

339

Components:
A11 EFI control unit

B70 Front wheel speed sensor

F4 Fuse

M13 Fuel pump

M35 Oil pump

M51/1 Injection valve 0

M51/2 Injection valve 1

P13 Combination instrument

R30 CAN-bus terminating resistor 1

X295 Diagnostics connector

ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



WIRING DIAGRAM 30

341

Components:
A11 EFI control unit

B12 Intake air temperature sensor

B13 Ambient air pressure sensor

B21 Coolant temperature sensor

B26 Tilt sensor

B37 Crankshaft speed sensor

B43 Throttle valve position sensor

B47 Crankcase pressure sensor

S55 Riding mode button (if installed)

Cable colors:
bl Black

br Brown

bu Blue

gn Green

gr Gray

lbu Light blue

or Orange

pk Pink

pu Violet

rd Red

wh White

ye Yellow

ktm
-m

an
ua

ls.
co

m



30 WIRING DIAGRAM

342

30.9 Page 1 of 6 (US)

Y01127-01 
 

 

ktm
-m

an
ua

ls.
co

m



WIRING DIAGRAM 30

343

Components:
A11 EFI control unit

G10 12-V battery

K10 Starter relay with main fuse

M10 Electric starter system

S21 Start button

S20 Stop button

ktm
-m

an
ua

ls.
co

m



30 WIRING DIAGRAM

344

30.10 Page 2 of 6 (US)

Y01128-01 
 

 

ktm
-m

an
ua

ls.
co

m



WIRING DIAGRAM 30

345

Components:
A11 EFI control unit

F2 Fuse

F3 Fuse

G20 Alternator

K12 Light relay

K30 Power relay

K50 Radiator fan relay (if installed)

M14 Radiator fan (if installed)

T20 Voltage regulator

ktm
-m

an
ua

ls.
co

m



30 WIRING DIAGRAM

346

30.11 Page 3 of 6 (US)

Y01129-01 
 

 

ktm
-m

an
ua

ls.
co

m



WIRING DIAGRAM 30

347

Components:
E13 Low beam, high beam

P35 Parking light

P36 Brake/tail light

S30 Light switch

ktm
-m

an
ua

ls.
co

m



30 WIRING DIAGRAM

348

30.12 Page 4 of 6 (US)

Y01130-01 
 

 

ktm
-m

an
ua

ls.
co

m



WIRING DIAGRAM 30

349

Components:
A11 EFI control unit

B32 Fuel level sensor

B46 Oil level sensor

F1 Fuse

P13 Combination instrument

P27 Oil level warning lamp

R51/1 Ignition coil 1, cylinder 1

ktm
-m

an
ua

ls.
co

m



30 WIRING DIAGRAM

350

30.13 Page 5 of 6 (US)

Y01131-01 
 

 

ktm
-m

an
ua

ls.
co

m



WIRING DIAGRAM 30

351

Components:
A11 EFI control unit

B70 Front wheel speed sensor

F4 Fuse

M13 Fuel pump

M35 Oil pump

M51/1 Injection valve 0

M51/2 Injection valve 1

P13 Combination instrument

R30 CAN-bus terminating resistor 1

X295 Diagnostics connector

ktm
-m

an
ua

ls.
co

m



30 WIRING DIAGRAM

352

30.14 Page 6 of 6 (US)

Y01132-01 
 

 

ktm
-m

an
ua

ls.
co

m



WIRING DIAGRAM 30

353

Components:
A11 EFI control unit

B12 Intake air temperature sensor

B13 Ambient air pressure sensor

B21 Coolant temperature sensor

B26 Tilt sensor

B37 Crankshaft speed sensor

B43 Throttle valve position sensor

B47 Crankcase pressure sensor

S55 Riding mode button (if installed)

Cable colors:
bl Black

br Brown

bu Blue

gn Green

gr Gray

lbu Light blue

or Orange

pk Pink

pu Violet

rd Red

wh White

ye Yellow

ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



WIRING DIAGRAM 30

355

Components:
A11 EFI control unit

G10 12-V battery

K10 Starter relay with main fuse

M10 Electric starter system

S21 Start button

ktm
-m

an
ua

ls.
co

m



30 WIRING DIAGRAM

356

30.16 Page 2 of 8 (CN)

Y01120-01 
 

 

ktm
-m

an
ua

ls.
co

m



WIRING DIAGRAM 30

357

Components:
A11 EFI control unit

F2 Fuse

F3 Fuse

G20 Alternator

K12 Light relay

K30 Power relay

K50 Radiator fan relay (if installed)

M14 Radiator fan (if installed)

T20 Voltage regulator

ktm
-m

an
ua

ls.
co

m



30 WIRING DIAGRAM

358

30.17 Page 3 of 8 (CN)

Y01121-01 
 

 

ktm
-m

an
ua

ls.
co

m



WIRING DIAGRAM 30

359

Components:
E13 Low beam, high beam

P13 Combination instrument

P15 Horn

P35 Parking light

S22 Light switch, horn button, stop button

ktm
-m

an
ua

ls.
co

m



30 WIRING DIAGRAM

360

30.18 Page 4 of 8 (CN)

Y01122-01 
 

 

ktm
-m

an
ua

ls.
co

m



WIRING DIAGRAM 30

361

Components:
B76 Front brake light switch

B77 Rear brake light switch

P36 Brake/tail light

ktm
-m

an
ua

ls.
co

m



30 WIRING DIAGRAM

362

30.19 Page 5 of 8 (CN)

Y01123-01 
 

 

ktm
-m

an
ua

ls.
co

m



WIRING DIAGRAM 30

363

Components:
E60 License plate lamp

K20 Turn signal relay

P21 Turn signal indicator lamp

P41 Turn signal, front left

P42 Turn signal, front right

P45 Turn signal, rear left

P46 Turn signal, rear right

S25 Turn signal switch

ktm
-m

an
ua

ls.
co

m



30 WIRING DIAGRAM

364

30.20 Page 6 of 8 (CN)

Y01124-01 
 

 

ktm
-m

an
ua

ls.
co

m



WIRING DIAGRAM 30

365

Components:
A11 EFI control unit

B32 Fuel level sensor

B46 Oil level sensor

B51 Lambda sensor

F1 Fuse

P13 Combination instrument

P27 Oil level warning lamp

R51/1 Ignition coil 1, cylinder 1

ktm
-m

an
ua

ls.
co

m



30 WIRING DIAGRAM

366

30.21 Page 7 of 8 (CN)

Y01125-01 
 

 

ktm
-m

an
ua

ls.
co

m



WIRING DIAGRAM 30

367

Components:
A11 EFI control unit

B70 Front wheel speed sensor

F4 Fuse

M13 Fuel pump

M35 Oil pump

M51/1 Injection valve 0

M51/2 Injection valve 1

P13 Combination instrument

R30 CAN-bus terminating resistor 1

X295 Diagnostics connector

ktm
-m

an
ua

ls.
co

m



30 WIRING DIAGRAM

368

30.22 Page 8 of 8 (CN)

Y01126-01 
 

 

ktm
-m

an
ua

ls.
co

m



WIRING DIAGRAM 30

369

Components:
A11 EFI control unit

B12 Intake air temperature sensor

B13 Ambient air pressure sensor

B21 Coolant temperature sensor

B26 Tilt sensor

B37 Crankshaft speed sensor

B43 Throttle valve position sensor

B47 Crankcase pressure sensor

S55 Riding mode button (if installed)

Cable colors:
bl Black

br Brown

bu Blue

gn Green

gr Gray

lbu Light blue

or Orange

pk Pink

pu Violet

rd Red

wh White

ye Yellow

ktm
-m

an
ua

ls.
co

m



31 SUBSTANCES

370

Brake fluid DOT 4 / DOT 5.1
Standard/classification
– DOT

Guideline
– Use only brake fluid that complies with the specified standard (see specifications on the container) and that

exhibits the corresponding properties.

Recommended supplier
Castrol
– REACT PERFORMANCE DOT 4

MOTOREX®

– Brake Fluid DOT 5.1

Coolant
Guideline
– Only use high-grade, silicate-free coolant with corrosion inhibitor additive for aluminum motors. Low grade

and unsuitable antifreeze causes corrosion, deposits and frothing.

– Do not use pure water as only coolant is able to meet the requirements needed in terms of corrosion protec-
tion and lubrication properties.

– Only use coolant that complies with the requirements stated (see specifications on the container) and that
has the relevant properties.

Antifreeze protection to at least −25 °C (−13 °F)

The mixture ratio must be adjusted to the necessary antifreeze protection. Use distilled water if the coolant needs
to be diluted.

The use of premixed coolant is recommended.

Observe the coolant manufacturer specifications for antifreeze protection, dilution and miscibility (compatibility)
with other coolants.

Recommended supplier
MOTOREX®

– COOLANT M3.0

Engine oil (15W/50)
Standard/classification
– JASO T903 MA2 ( p. 393)

– SAE ( p. 393) (15W/50)

Guideline
– Use only engine oils that comply with the specified standards (see specifications on the container) and that

possess the corresponding properties.

Recommended supplier
MOTOREX®

– Top Speed 4T

Engine oil, 2-stroke
Standard/classification
– JASO FD ( p. 393)

Guideline
– Only use high-grade 2-stroke engine oil from a reputable brand.

fully synthetic

ktm
-m

an
ua

ls.
co

m



SUBSTANCES 31

371

Recommended supplier
MOTOREX®

– Cross Power 2T

Fork oil (SAE 4) (48601166S1)
Standard/classification
– SAE ( p. 393) (SAE 4)

Guideline
– Use only oils that comply with the specified standards (see specifications on the container) and that exhibit

the corresponding properties.

Shock absorber fluid (SAE 2.5) (50180751S1)
Standard/classification
– SAE ( p. 393) (SAE 2.5)

Guideline
– Use only oils that comply with the specified standards (see specifications on the container) and that exhibit

the corresponding properties.

Super unleaded (ROZ 95)
Standard/classification
– DIN EN 228 (ROZ 95)

Guideline
– Only use super unleaded fuel that matches or is equivalent to the specified standard.

– Fuel with an ethanol content of up to 10% (E10 fuel) is safe to use.

Info
Do not use fuel containing methanol (e.g., M15, M85, M100) or more than 10% ethanol (e.g., E15,
E25, E85, E100).

ktm
-m

an
ua

ls.
co

m



32 AUXILIARY SUBSTANCES

372

Air filter cleaner
Recommended supplier
MOTOREX®

– Racing Bio Dirt Remover

Chain cleaner
Recommended supplier
MOTOREX®

– Chain Clean

Fuel additive
Recommended supplier
MOTOREX®

– Fuel Stabilizer

High viscosity grease
Recommended supplier
SKF®

– LGHB 2

Long-life grease
Recommended supplier
MOTOREX®

– Bike Grease 2000

Lubricant (T158)
Recommended supplier
Lubcon®

– Turmogrease® PP 300

Lubricant (T14034)
Recommended supplier
WP Performance Systems
– WP Racing Grease IPR 2

Lubricant (T625)
Recommended supplier
Molykote®

– 33 Medium

Lubricant (T159)
Recommended supplier
Bel‑Ray®

– MC‑11®

ktm
-m

an
ua

ls.
co

m



AUXILIARY SUBSTANCES 32

373

Motorcycle cleaner
Recommended supplier
MOTOREX®

– Moto Clean

Multi-purpose grease (00062010051)
Recommended supplier
Klüber Lubrication®

– CENTOPLEX 2 EP

Off-road chain spray
Recommended supplier
MOTOREX®

– Chainlube Offroad

Oil for foam air filter
Recommended supplier
MOTOREX®

– Racing Bio Liquid Power

Preserving materials for paints, metal and rubber
Recommended supplier
MOTOREX®

– Moto Protect

Silicone spray
Recommended supplier
MOTOREX®

– Silicone Spray

Special cleaner for glossy and matte paint finishes, metal and plastic surfaces
Recommended supplier
MOTOREX®

– Quick Cleaner

Universal oil spray
Recommended supplier
MOTOREX®

– Joker 440 Synthetic ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



ktm
-m

an
ua

ls.
co

m



STANDARDS 34

393

JASO T903 MA2
Different technical development directions required a separate specification for motorcycles – the JASO T903 MA2
standard.
Earlier, engine oils from the automobile industry were used for motorcycles because there was no separate motor-
cycle specification.
Whereas long service intervals are demanded for automobile engines, the focus for motorcycle engines is on high
performance at high engine speeds.
In most motorcycle engines, the transmission and clutch are lubricated with the same oil.
The JASO T903 MA2 standard meets these special requirements.

SAE
The SAE viscosity classes were defined by the Society of Automotive Engineers and are used for classifying oils
according to their viscosity. The viscosity describes only one property of oil and says nothing about quality.

JASO FD
JASO FD is a classification for a 2-stroke engine oil that was specifically developed for the extreme demands of
racing. Thanks to first-rate synthetic esters and specially designed additives, superb combustion is achieved even
under extreme operating conditions.

ktm
-m

an
ua

ls.
co

m



35 GLOSSARY OF TECHNICAL TERMS

394

TPI Injection into transfer ducts (Trans-
fer Port Injection)

Electronic fuel injection in which two injection valves
in the transfer ducts of the cylinders are used

PA Preload adjuster Device on the suspension components that enables
the adjustment of the spring preload

ktm
-m

an
ua

ls.
co

m



LIST OF ABBREVIATIONS 36

395

Art. no. Article number

ca. circa

cf. compare

e.g. for example

etc. et cetera

i.a. inter alia

no. number

poss. possibly

ktm
-m

an
ua

ls.
co

m



INDEX

396

1

12-V battery
charging . . . . . . . . . . . . . . . . . . . . . . . . . 146
installing . . . . . . . . . . . . . . . . . . . . . . . . . 144
negative cable, connecting . . . . . . . . . . . . . 142
negative cable, disconnecting . . . . . . . . . . . 142
removing . . . . . . . . . . . . . . . . . . . . . . . . . 142

2

2-stroke oil level
checking . . . . . . . . . . . . . . . . . . . . . . . . . 287

2-stroke oil tank cap
closing . . . . . . . . . . . . . . . . . . . . . . . . . . 288
opening . . . . . . . . . . . . . . . . . . . . . . . . . . 288

A

Air filter
cleaning . . . . . . . . . . . . . . . . . . . . . . . . . . 99
installing . . . . . . . . . . . . . . . . . . . . . . . . . . 98
removing . . . . . . . . . . . . . . . . . . . . . . . . . . 98

Air filter box
cleaning . . . . . . . . . . . . . . . . . . . . . . . . . . 99

Air filter box cover
installing . . . . . . . . . . . . . . . . . . . . . . . . . . 97
preparing for securing . . . . . . . . . . . . . . . . . 99
removing . . . . . . . . . . . . . . . . . . . . . . . . . . 97

Alternator
stator winding, checking . . . . . . . . . . . . . . 300

Ambient pressure
programming . . . . . . . . . . . . . . . . . . . . . . 306

Antifreeze
checking . . . . . . . . . . . . . . . . . . . . . . . . . 274

Auxiliary substances . . . . . . . . . . . . . . . . . . . . . . 9

B

Brake disc
of rear brake, changing . . . . . . . . . . . . . . . 128
of the front brake, changing . . . . . . . . . . . . 124

Brake discs
checking . . . . . . . . . . . . . . . . . . . . . . . . . 120

Brake fluid

of rear brake, adding . . . . . . . . . . . . . . . . . 161
of rear brake, changing . . . . . . . . . . . . . . . 162
of the front brake, changing . . . . . . . . . . . . 155

Brake fluid level
of front brake, checking . . . . . . . . . . . . . . . 153
rear brake, checking . . . . . . . . . . . . . . . . . 161

Brake linings
front brake, checking . . . . . . . . . . . . . . . . 150

of the front brake, changing . . . . . . . . . . . . 150
of the rear brake, changing . . . . . . . . . . . . 157
rear brake, checking . . . . . . . . . . . . . . . . . 157

C

Capacity
coolant . . . . . . . . . . . . . . . . . . . . . . 277, 311
fuel . . . . . . . . . . . . . . . . . . . . . . . . . . . . 312
Gear oil . . . . . . . . . . . . . . . . . . 187, 285, 311

Cartridge
of fork legs, disassembling . . . . . . . . . . . . . . 22
of the fork legs, assembling . . . . . . . . . . . . . 28

Chain
checking . . . . . . . . . . . . . . . . . . . . . . . . . 132
cleaning . . . . . . . . . . . . . . . . . . . . . . . . . 131

Chain guide
checking . . . . . . . . . . . . . . . . . . . . . . . . . 132

Chain tension
adjusting . . . . . . . . . . . . . . . . . . . . . . . . . 135
checking . . . . . . . . . . . . . . . . . . . . . . . . . 132

Characteristic map of the throttle response
adjusting . . . . . . . . . . . . . . . . . . . . . . . . . . 53

Charging voltage
checking . . . . . . . . . . . . . . . . . . . . . . . . . 147

Clutch
checking . . . . . . . . . . . . . . . . . . . . . . . . . 265
fluid level, checking/correcting . . . . . . . . . . 263
fluid, changing . . . . . . . . . . . . . . . . . . . . . 264

Clutch lever
basic position, adjusting . . . . . . . . . . . . . . . 50

Cold start button . . . . . . . . . . . . . . . . . . . . . . . 307

Combination instrument
adjusting . . . . . . . . . . . . . . . . . . . . . . . . . 169
clock, setting . . . . . . . . . . . . . . . . . . . . . . 170
combination instrument battery, changing . . 167
kilometers or miles, setting . . . . . . . . . . . . 168
overview . . . . . . . . . . . . . . . . . . . . . . . . . 168

Compression damping
fork, adjusting . . . . . . . . . . . . . . . . . . . . . . 14

Coolant
changing . . . . . . . . . . . . . . . . . . . . . . . . . 278
draining . . . . . . . . . . . . . . . . . . . . . . . . . 275
refilling . . . . . . . . . . . . . . . . . . . . . . . . . . 276

Coolant level
checking . . . . . . . . . . . . . . . . . . . . . . 274-275

Coolant pipe
changing . . . . . . . . . . . . . . . . . . . . . . . . . 279

Cooling system . . . . . . . . . . . . . . . . . . . . . . . . 274

Crankshaft speed sensor
checking . . . . . . . . . . . . . . . . . . . . . . . . . 301

ktm
-m

an
ua

ls.
co

m



INDEX

397

Cylinder - Nikasil® coating . . . . . . . . . . . . . . . . 222

D

Diagnostics connector . . . . . . . . . . . . . . . . . . . 149

Drivetrain kit
changing . . . . . . . . . . . . . . . . . . . . . . . . . 135

E

Engine
assembling . . . . . . . . . . . . . . . . . . . . . . . 238
disassembling . . . . . . . . . . . . . . . . . . . . . 187
installing . . . . . . . . . . . . . . . . . . . . . . . . . 181
removing . . . . . . . . . . . . . . . . . . . . . . . . . 175
technical data – engine . . . . . . . . . . . . . . . 308
working on individual parts . . . . . . . . . . . . 203

Engine – work on the individual parts
connecting rod, conrod bearing, and crank pin,
changing . . . . . . . . . . . . . . . . . . . . . . . . . 206
crankshaft run-out at the bearing pin, checking 208
main shaft, disassembling . . . . . . . . . . . . . 233
piston ring end gap, checking . . . . . . . . . . . 223
piston/cylinder, measuring the mounting
clearance . . . . . . . . . . . . . . . . . . . . . . . . 224
reed valve housing, disassembling . . . . . . . . 224
shift shaft, preassembling . . . . . . . . . . . . . 231
transmission, checking . . . . . . . . . . . . . . . 234

Engine - working on the individual parts
piston, checking . . . . . . . . . . . . . . . . . . . . 222
piston, measuring . . . . . . . . . . . . . . . . . . . 222
shift mechanism, checking . . . . . . . . . . . . 232

Engine – working on the individual parts
checking the electric starter drive . . . . . . . . 237
clutch cover . . . . . . . . . . . . . . . . . . . . . . . 227
clutch, checking . . . . . . . . . . . . . . . . . . . . 230
countershaft, assembling . . . . . . . . . . . . . . 236
countershaft, disassembling . . . . . . . . . . . . 234
crankshaft bearing inner race, installing . . . . 206
crankshaft bearing inner race, removing . . . . 205
cylinder - Nikasil® coating . . . . . . . . . . . . . 222
cylinder, checking/measuring . . . . . . . . . . . 208
exhaust control, checking . . . . . . . . . . . . . 213
exhaust control, installing . . . . . . . . . . . . . 215
exhaust control, removing . . . . . . . . . . . . . 209
intake flange, checking . . . . . . . . . . . . . . . 225
main shaft, assembling . . . . . . . . . . . . . . . 236
reed valve housing, assembling . . . . . . . . . . 226
reed valve housing, checking . . . . . . . . . . . 225
reed valve, checking . . . . . . . . . . . . . . . . . 225
section of the engine case, left . . . . . . . . . . 204
section of the engine case, right . . . . . . . . . 203
stator, installing . . . . . . . . . . . . . . . . . . . . 304
stator, removing . . . . . . . . . . . . . . . . . . . . 303

Engine assembly
alternator cover, installing . . . . . . . . . . . . . 260
balancer shaft, installing . . . . . . . . . . . . . . 244
clutch basket, installing . . . . . . . . . . . . . . 245
clutch cover, installing . . . . . . . . . . . . . . . 249
clutch discs, installing . . . . . . . . . . . . . . . 246
clutch push rod, installing . . . . . . . . . . . . . 261
crankshaft, installing . . . . . . . . . . . . . . . . . 238
cylinder head, installing . . . . . . . . . . . . . . 259
cylinder, installing . . . . . . . . . . . . . . . . . . 252
engine, removing from the engine work stand 262
gear oil drain plug, installing . . . . . . . . . . . 261
left section of the engine case, installing . . . 240
locking lever, installing . . . . . . . . . . . . . . . 243
piston, installing . . . . . . . . . . . . . . . . . . . 250
reed valve housing, installing . . . . . . . . . . . 241
rotor, installing . . . . . . . . . . . . . . . . . . . . . 243
shift drum locating unit, installing . . . . . . . 244
shift drum, installing . . . . . . . . . . . . . . . . . 240
shift forks, installing . . . . . . . . . . . . . . . . . 239
shift lever, installing . . . . . . . . . . . . . . . . . 261
shift rails, installing . . . . . . . . . . . . . . . . . 240
shift shaft, installing . . . . . . . . . . . . . . . . . 244
spacer, installing . . . . . . . . . . . . . . . . . . . 260
starter motor, installing . . . . . . . . . . . . . . . 242
transmission shafts, installing . . . . . . . . . . 239
water pump cover, installing . . . . . . . . . . . 250
X-distance, adjusting . . . . . . . . . . . . . . . . . 255
X-distance, checking . . . . . . . . . . . . . . . . . 254
Z-distance, setting . . . . . . . . . . . . . . . . . . 256

Engine disassembly
alternator cover, removing . . . . . . . . . . . . . 189
balancer shaft, removing . . . . . . . . . . . . . . 196
clutch basket, removing . . . . . . . . . . . . . . . 195
clutch cover, removing . . . . . . . . . . . . . . . 193
clutch discs, removing . . . . . . . . . . . . . . . 194
clutch push rod, removing . . . . . . . . . . . . . 188
crankshaft, removing . . . . . . . . . . . . . . . . . 202
cylinder head, removing . . . . . . . . . . . . . . . 190
cylinder, removing . . . . . . . . . . . . . . . . . . 190
engine, clamping into the engine work stand 187
gear oil, draining . . . . . . . . . . . . . . . . . . . 188
injection valves, installing . . . . . . . . . . . . . 260
Injection valves, removing . . . . . . . . . . . . . 189
left section of the engine case, removing . . . 200
locking lever, removing . . . . . . . . . . . . . . . 198
piston, removing . . . . . . . . . . . . . . . . . . . . 192
reed valve housing, removing . . . . . . . . . . . 200
rotor, removing . . . . . . . . . . . . . . . . . . . . . 198
shift drum locating unit, removing . . . . . . . 197
shift drum, removing . . . . . . . . . . . . . . . . . 201
shift forks, removing . . . . . . . . . . . . . . . . . 201
shift lever, removing . . . . . . . . . . . . . . . . . 188

ktm
-m

an
ua

ls.
co

m



INDEX

398

shift rails, removing . . . . . . . . . . . . . . . . . 200
shift shaft, removing . . . . . . . . . . . . . . . . . 197
spacer, removing . . . . . . . . . . . . . . . . . . . 188
starter motor, removing . . . . . . . . . . . . . . . 199
transmission shafts, removing . . . . . . . . . . 201
water pump cover, removing . . . . . . . . . . . . 193

Engine guard
installing . . . . . . . . . . . . . . . . . . . . . . . . . . 55
removing . . . . . . . . . . . . . . . . . . . . . . . . . . 55

Engine number . . . . . . . . . . . . . . . . . . . . . . . . . 10

Engine sprocket
checking . . . . . . . . . . . . . . . . . . . . . . . . . 132

Exhaust control
basic setting, checking/adjusting . . . . . . . . 284

F

Figures . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9

Foot brake lever
basic position, adjusting . . . . . . . . . . . . . . 160
free travel, checking . . . . . . . . . . . . . . . . . 159

Footrests
changing . . . . . . . . . . . . . . . . . . . . . . . . . . 55

Fork
article number . . . . . . . . . . . . . . . . . . . . . . 10

Fork bearing
checking . . . . . . . . . . . . . . . . . . . . . . . . . . 86

Fork legs
assembling . . . . . . . . . . . . . . . . . . . . . . . . 32
Assembling the tap compression . . . . . . . . . . 28
bleeding . . . . . . . . . . . . . . . . . . . . . . . . . . 15
cartridge, assembling . . . . . . . . . . . . . . . . . 28
cartridge, disassembling . . . . . . . . . . . . . . . 22
checking . . . . . . . . . . . . . . . . . . . . . . . . . . 26
disassembling . . . . . . . . . . . . . . . . . . . . . . 19
dust boots, cleaning . . . . . . . . . . . . . . . . . . 16
fork, servicing . . . . . . . . . . . . . . . . . . . . . . 19
installing . . . . . . . . . . . . . . . . . . . . . . . . . . 17
of tap compression, disassembling . . . . . . . . 25
removing . . . . . . . . . . . . . . . . . . . . . . . . . . 17
spring preload, adjusting . . . . . . . . . . . . . . . 15

Fork protector
installing . . . . . . . . . . . . . . . . . . . . . . . . . . 19
removing . . . . . . . . . . . . . . . . . . . . . . . . . . 18

Frame
checking . . . . . . . . . . . . . . . . . . . . . . . . . . 55

Front fender
installing . . . . . . . . . . . . . . . . . . . . . . . . . 115
removing . . . . . . . . . . . . . . . . . . . . . . . . . 115

Front wheel
installing . . . . . . . . . . . . . . . . . . . . . . . . . 123
removing . . . . . . . . . . . . . . . . . . . . . . . . . 122

Fuel filter
changing . . . . . . . . . . . . . . . . . . . . . . . . . 106

Fuel pressure
checking . . . . . . . . . . . . . . . . . . . . . . . . . 112

Fuel pump
changing . . . . . . . . . . . . . . . . . . . . . . . . . 109

Fuel screen
changing . . . . . . . . . . . . . . . . . . . . . . . . . 105

Fuel tank
installing . . . . . . . . . . . . . . . . . . . . . . . . . 103
removing . . . . . . . . . . . . . . . . . . . . . . . . . 102

Fuel tank filler cap
closing . . . . . . . . . . . . . . . . . . . . . . . . . . 100
opening . . . . . . . . . . . . . . . . . . . . . . . . . . 100

Fuel, oils, etc. . . . . . . . . . . . . . . . . . . . . . . . . . . 9

Fuse
changing for individual electrical power
consumers . . . . . . . . . . . . . . . . . . . . . . . . 141
main fuse, changing . . . . . . . . . . . . . . . . . 139

G

Gear oil
adding . . . . . . . . . . . . . . . . . . . . . . . . . . 286
changing . . . . . . . . . . . . . . . . . . . . . . . . . 285

Gear oil level
checking . . . . . . . . . . . . . . . . . . . . . . . . . 286

H

Hand brake lever
basic position, adjusting . . . . . . . . . . . . . . 153
free travel, adjusting . . . . . . . . . . . . . . . . . 153
free travel, checking . . . . . . . . . . . . . . . . . 152

Handlebar position . . . . . . . . . . . . . . . . . . . . . . 48

Headlight
range, adjusting . . . . . . . . . . . . . . . . . . . . 167

Headlight bulb
changing . . . . . . . . . . . . . . . . . . . . . . . . . 165

Headlight mask with headlight
installing . . . . . . . . . . . . . . . . . . . . . . . . . 116
removing . . . . . . . . . . . . . . . . . . . . . . . . . 116

Headlight setting
checking . . . . . . . . . . . . . . . . . . . . . . . . . 166

Heim joint
on the link fork, changing . . . . . . . . . . . . . . 84

High-speed compression damping
shock absorber, adjusting . . . . . . . . . . . . . . 59

I

Idle speed
adjusting . . . . . . . . . . . . . . . . . . . . . . . . . 306

ktm
-m

an
ua

ls.
co

m



INDEX

399

Ignition coil
primary winding, checking . . . . . . . . . . . . . 299

Ignition system
checking . . . . . . . . . . . . . . . . . . . . . . . . . 298

Ignition timing map
plug-in connector . . . . . . . . . . . . . . . . . . . 139

Implied warranty . . . . . . . . . . . . . . . . . . . . . . . . . 9

L

Link fork
checking . . . . . . . . . . . . . . . . . . . . . . . . . . 83
installing . . . . . . . . . . . . . . . . . . . . . . . . . . 87
removing . . . . . . . . . . . . . . . . . . . . . . . . . . 86

Link fork bearing
changing . . . . . . . . . . . . . . . . . . . . . . . . . . 89

Lower triple clamp
installing . . . . . . . . . . . . . . . . . . . . . . . 38, 41
removing . . . . . . . . . . . . . . . . . . . . . . . 37, 40

Low-speed compression damping
shock absorber, adjusting . . . . . . . . . . . . . . 59

M

Main fuse
changing . . . . . . . . . . . . . . . . . . . . . . . . . 139

Main silencer
glass fiber yarn filling, changing . . . . . . . . . . 96
installing . . . . . . . . . . . . . . . . . . . . . . . . . . 95
removing . . . . . . . . . . . . . . . . . . . . . . . . . . 95

Manifold
installing . . . . . . . . . . . . . . . . . . . . . . . . . . 93
removing . . . . . . . . . . . . . . . . . . . . . . . . . . 92

Manufacturer warranty . . . . . . . . . . . . . . . . . . . . . 9

Motorcycle
cleaning . . . . . . . . . . . . . . . . . . . . . . . . . 318
from lift stand, removing . . . . . . . . . . . . . . . 12
raising with lift stand . . . . . . . . . . . . . . . . . 12

O

Oil pump
changing . . . . . . . . . . . . . . . . . . . . . . . . . 290
priming . . . . . . . . . . . . . . . . . . . . . . . . . . 289

Oil screen
cleaning . . . . . . . . . . . . . . . . . . . . . . . . . 290

Open-circuit current
checking . . . . . . . . . . . . . . . . . . . . . . . . . 148

P

Play in throttle cable
adjusting . . . . . . . . . . . . . . . . . . . . . . . . . . 52
checking . . . . . . . . . . . . . . . . . . . . . . . . . . 52

Preparing for use
after storage . . . . . . . . . . . . . . . . . . . . . . 321

R

Rear sprocket
checking . . . . . . . . . . . . . . . . . . . . . . . . . 132

Rear wheel
installing . . . . . . . . . . . . . . . . . . . . . . . . . 127
removing . . . . . . . . . . . . . . . . . . . . . . . . . 126

Rebound damping
fork, adjusting . . . . . . . . . . . . . . . . . . . . . . 14
shock absorber, adjusting . . . . . . . . . . . . . . 60

Refueling
2-stroke oil . . . . . . . . . . . . . . . . . . . . . . . 288

Riding sag
adjusting . . . . . . . . . . . . . . . . . . . . . . . . . . 63

Rim run-out
checking . . . . . . . . . . . . . . . . . . . . . . . . . 120

Rubber grip
checking . . . . . . . . . . . . . . . . . . . . . . . . . . 51

S

Seat
mounting . . . . . . . . . . . . . . . . . . . . . . . . 101
removing . . . . . . . . . . . . . . . . . . . . . . . . . 101

Service schedule . . . . . . . . . . . . . . . . . . . 322-325
Servicing the fork . . . . . . . . . . . . . . . . . . . . . . . 19
Servicing the shock absorber . . . . . . . . . . . . . . . 65

Shock absorber
article number . . . . . . . . . . . . . . . . . . . . . . 11
damper, assembling . . . . . . . . . . . . . . . . . . 75
damper, bleeding and filling . . . . . . . . . . . . 78
damper, checking . . . . . . . . . . . . . . . . . . . . 71
damper, disassembling . . . . . . . . . . . . . . . . 66
damper, filling with nitrogen . . . . . . . . . . . . 81
heim joint, changing . . . . . . . . . . . . . . . . . . 72
installing . . . . . . . . . . . . . . . . . . . . . . . . . . 64
pilot bushing, replacing . . . . . . . . . . . . . . . . 70
piston rod, assembling . . . . . . . . . . . . . . . . 74
piston rod, disassembling . . . . . . . . . . . . . . 68
removing . . . . . . . . . . . . . . . . . . . . . . . . . . 64
riding sag, checking . . . . . . . . . . . . . . . . . . 62
seal ring retainer, assembling . . . . . . . . . . . . 73
seal ring retainer, disassembling . . . . . . . . . . 67
shock absorber, servicing . . . . . . . . . . . . . . . 65
spring preload, adjusting . . . . . . . . . . . . . . . 62
spring, installing . . . . . . . . . . . . . . . . . . . . 82
spring, removing . . . . . . . . . . . . . . . . . . . . . 65
static sag, checking . . . . . . . . . . . . . . . . . . 61

Shock absorber heim joint
checking . . . . . . . . . . . . . . . . . . . . . . . . . . 83

Spare parts . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9

ktm
-m

an
ua

ls.
co

m



INDEX

400

Spark plug
changing . . . . . . . . . . . . . . . . . . . . . . . . . 302

Spark plug and spark plug connector
changing . . . . . . . . . . . . . . . . . . . . . . . . . 303

Spark plug connector
checking . . . . . . . . . . . . . . . . . . . . . . . . . 300

Speedometer
wheel circumference, adjusting . . . . . . . . . 170

Spoke tension
checking . . . . . . . . . . . . . . . . . . . . . . . . . 121

Starter motor
checking . . . . . . . . . . . . . . . . . . . . . . . . . 305

Starter relay
checking . . . . . . . . . . . . . . . . . . . . . . . . . 148

Starting . . . . . . . . . . . . . . . . . . . . . . . . . . . 12-13

Steering head bearing
changing . . . . . . . . . . . . . . . . . . . . . . . . 45-46
lubricating . . . . . . . . . . . . . . . . . . . . . . . . . 37

Steering head bearing play
adjusting . . . . . . . . . . . . . . . . . . . . . . . . . . 44
checking . . . . . . . . . . . . . . . . . . . . . . . . . . 43

Storage . . . . . . . . . . . . . . . . . . . . . . . . . . . . 320

T

Tap compression
of fork legs, assembling . . . . . . . . . . . . . . . . 28
of fork legs, disassembling . . . . . . . . . . . . . . 25

Technical accessories . . . . . . . . . . . . . . . . . . . . . 9

Technical data
capacities . . . . . . . . . . . . . . . . . . . . . . . . 311
chassis . . . . . . . . . . . . . . . . . . . . . . . . . . 312
chassis tightening torques . . . . . . . . . . . . . 315
electrical system . . . . . . . . . . . . . . . . . . . 313
engine – tolerance, wear limits . . . . . . . . . . 309
engine tightening torques . . . . . . . . . . . . . 310
fork . . . . . . . . . . . . . . . . . . . . . . . . . . . . 313
shock absorber . . . . . . . . . . . . . . . . . . . . . 314
tires . . . . . . . . . . . . . . . . . . . . . . . . . . . . 313

Throttle cable routing
checking . . . . . . . . . . . . . . . . . . . . . . . . . . 51

Tire condition
checking . . . . . . . . . . . . . . . . . . . . . . . . . 118

Tire pressure
checking . . . . . . . . . . . . . . . . . . . . . . . . . 118

Turn signal bulb
changing . . . . . . . . . . . . . . . . . . . . . . . . . 165

Type label . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10

V

Vehicle identification number . . . . . . . . . . . . . . . 10

W

Wheel bearing
checking . . . . . . . . . . . . . . . . . . . . . . . . . 119
of the front wheel, changing . . . . . . . . . . . . 125
of the rear wheel, changing . . . . . . . . . . . . 129

Winter operation
checks and maintenance steps . . . . . . . . . . 319

Wiring diagram . . . . . . . . . . . . . . . . . . . 326-369
Page 1 of 6 . . . . . . . . . . . . . . . . . . . . . . . 342
Page 1 of 8 . . . . . . . . . . . . . . . . . . . 326, 354
Page 2 of 6 . . . . . . . . . . . . . . . . . . . . . . . 344
Page 2 of 8 . . . . . . . . . . . . . . . . . . . 328, 356
Page 3 of 6 . . . . . . . . . . . . . . . . . . . . . . . 346
Page 3 of 8 . . . . . . . . . . . . . . . . . . . 330, 358
Page 4 of 6 . . . . . . . . . . . . . . . . . . . . . . . 348
Page 4 of 8 . . . . . . . . . . . . . . . . . . . 332, 360
Page 5 of 6 . . . . . . . . . . . . . . . . . . . . . . . 350
Page 5 of 8 . . . . . . . . . . . . . . . . . . . 334, 362
Page 6 of 6 . . . . . . . . . . . . . . . . . . . . . . . 352

Page 7 of 8 . . . . . . . . . . . . . . . . . . . 338, 366
Page 8 of 8 . . . . . . . . . . . . . . . . . . . 340, 368

Work rules . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

ktm
-m

an
ua

ls.
co

m



*3206472en*
3206472en

06/2021

KTM Sportmotorcycle GmbH
5230 Mattighofen/Austria
KTM.COM

Photo: Mitterbauer/KISKA/KTM

ktm
-m

an
ua

ls.
co

m




